
1

1

2

2

3

3

4

4

5

5

6

6

ALUMINIUM GANTRY CRANE (AGC - 1500)

(ASSEMBLY DIAGRAM)

PARTS LIST

Qty.Name
Code

No.

01
Aluminium I BeamAGC1500-011

12Bolt M14 x 1.5 x 602

04Lock Washer3

02Telescoping Beam 65 x 65 x 74

20Washer M145

6

7

8

9

Leg Weldment

AGC1500-1010

16
Bolt M12 x 35

11

02

Long Pin M14

12

13

22Nut M14 x 1.5

Washer M12
24

04

14

15

16

17

18

Swivel Wheel ∅200 04

19

20

02

Nut M12

Tendon Bar

20

Bolt M12 x 90
04

AGC1500-02

AGC1500-04

AGC1500-03

AGC1500-05

AGC1500-06

AGC1500-07

AGC1500-08

AGC1500-09

AGC1500-11

AGC1500-12

AGC1500-13

AGC1500-14

AGC1500-15

AGC1500-16

AGC1500-17

AGC1500-18

AGC1500-19

AGC1500-20

20

Spring Washer M14

Leg Holder 02

02

Wrench Handle 02

Bolt M14 x 1.5 x 110 08

Spring Washer M12

24

Winch Assembly


	Sheets and Views
	Model


